Energy Best Practices Guide | February 2020

WATER & WASTEWATER INDUSTRY

WISCONSIN

® @ focus on energy®

Partnering with Wisconsin utilities




Water & Wastewater Industry Energy Best Practices Guidebook

FOCUS ON ENERGY®, Wisconsin utilities’ statewide program for energy efficiency and renewable energy, helps
eligible residents and businesses save energy and money while protecting the environment. Focus on Energy
information, resources and financial incentives help to implement energy efficiency and renewable energy
projects that otherwise would not be completed.

Brought to you by:

WISCONSIN

®
: ® focus on energy®

Partnering with Wisconsin utilities

©2020 Wisconsin Focus on Energy


[...]
Economic benefit replaced and is typically less than four years. With increasing product lifetimes and lower initial
costs, LED projects are becoming more viable.

Energy savings depend on the number and type of lights being replaced, but typical lighting
projects can reduce the electrical-lighting energy needed by 30% or more. Efficiency improvement
approaching 70% has been documented in the case of LED lighting with advanced controls. The
long operating hours of exterior fixtures can yield significant energy savings and low paybacks.

Energy savings

Lighting intensity levels should be maintained or increased, depending on needs. Compliance
with all electric-code requirements should be fulfilled regarding fixture type, location and the
ambient conditions of the fixture location.

Applications & limitations When selecting replacement lighting, choose fixtures with the ENERGY STAR® label or qualified by
the Consortium for Energy Efficiency or DesignLights Consortium. These qualifications are meant
to denote reputable and high-quality products. They are also a frequent requirement in utility or
municipal rebate programs.

Lighting projects usually have a short, simple payback period and can often be used to help

lacticaiioLes finance additional energy work.

Other benefits Not applicable

Stages of acceptance The installation of high-efficiency lighting fixtures and controls is generally accepted.

800.762.7077 | FOCUSONENERGY.COM | 111



BUILDINGS BEST PRACTICES

B7 - Evaluate existing HVAC systems for re-commissioning or replacement

Most buildings associated with water and wastewater treatment require some type of heating, ventilation and
air-conditioning (HVAC) system. These systems can add to the inefficiency of the overall facility, and the utility
should regularly inspect its HVAC system to determine if the equipment needs to be either re-commissioned
or considered for replacement with more energy-efficient units.

Re-commissioning consists of an overall evaluation and adjustment of the system to ensure it is operating
properly and to design conditions. Depending on the configuration of the building and existing HVAC system,
there are several options for replacement. Variable-refrigerant-flow split systems are very energy efficient
under part-load conditions, as they deliver air conditioning to different areas within a building based on an
actual cooling requirement. Other options include energy-efficient unitary or rooftop units. Even window units
should be evaluated for replacement with ENERGY STAR - rated equivalent units.

See also Not applicable
Primary area/process This practice can be applied at all facilities requiring HVAC.

Properly sized and selected HVAC systems operating as designed can provide a more energy-

e efficient and comfortable working environment, which tends to increase productivity.

Having a properly designed and operated HVAC system can provide savings in operational,
maintenance and utility costs. Simple payback will depend on the size and condition of the
existing system. On average, paybacks for HVAC system replacement projects are usually
between four to eight years.

Economic benefit

Energy savings will vary based on current condition and type of the existing HVAC system.
Re-commissioning can provide energy savings of 10 to 20%.

Energy savings
Applications & limitations None

HVAC systems should be properly maintained throughout the life of the unit to ensure optimal

sl s performance and efficiency.

Other benefits Not applicable

Stages of acceptance This practice is widely accepted.

800.762.7077 | FOCUSONENERGY.COM | 112



BUILDINGS BEST PRACTICES

B8 - Evaluate projects for potential LEED certification

Utilities should consider the standards set forth by the Leadership in Energy and Environmental Design (LEED)
Green Building Rating System in the design of any new construction or major renovation projects and should
apply for LEED certification when appropriate.

The LEED Green Building Rating System is a voluntary, consensus-based national rating system for developing
high-performance, sustainable buildings. LEED addresses all building types and emphasizes state-of-the-

art strategies in five areas: sustainable site development, water savings, energy efficiency, materials and
resources selection, and indoor environmental quality. Projects typically will need to involve energy efficiency
measures in order to qualify for LEED certifications. Whether for new construction or major renovation, LEED
certification should be considered as a possible alternative to standard design.

See also Not applicable

This practice affects all areas of building construction, location and energy use. LEED is a
comprehensive energy approach and uses many measures and standards from the American
Society of Heating, Refrigerating and Air-Conditioning Engineers and other code sources within
its best practices.

Primary area/process

Productivity impact No impact
Economic benefit The economic benefit of this practice is proportional to the energy savings achieved.

Recent studies have found on average, LEED-certified buildings are more energy efficient than
standard-design buildings. The level of energy efficiency (and thus the amount of savings) varies
depending on location, orientation and other factors, so due diligence is required by engineers
and consultants when deciding to apply.

Energy Savings

The utility should assess any planned projects to determine whether applying for LEED

Applications & limitations certification is appropriate and valuable.

Practical notes None
Other benefits Not applicable
Stages of acceptance LEED certification is starting to receive wide levels of acceptance.

800.762.7077 | FOCUSONENERGY.COM | 113



800.762.7077 | FOCUSONENERGY.COM | 114




Appendices

Appendix A
Baseline energy use and Key Performance Indicators (KPI) ......c. e 116
Appendix B
Understanding Your €lECTrIiC Dill.... .. e e 120
Appendix C
ECONOMIC-EVAIUATION PrOCESS ..uiuiiiiiit ittt ettt e et e e e et e e e et et e e e r e e e a e e e e e rananenanns 125
Appendix D
Small-utility energy management ChECKIISTS . ... e e 129
Appendix E
JaYe [o [T o] 0 F= I = T o 10 o 3PP 144

800.762.7077 | FOCUSONENERGY.COM | 115



APPENDICES

Appendix A

Baseline energy use and Key Performance Indicators (KPI)

An effective Energy Management Team will emphasize the use of system data to make decisions regarding
capital investments and operational changes. This method provides a model and procedure for any utility to
collect, develop and analyze this critical data.

Select key performance indicators

By itself, saving energy is a benefit because it reduces operational costs. However, as a business you are
responsible for performing a key task for the community such as treating water to make it safe and drinkable
or treating wastewater to make the effluent safe for the environment. Therefore, energy savings must be
indexed against the production of the core business-production units such as millions of gallons per day (MG)
or pounds of biological oxygen demand (BOD) reduced, e.g. kWh/MG or kWh/Ilb BOD.

A Key Performance Indicator (KPI), known also as an Energy Performance Indicator, shows how your energy
use changes as you change equipment and modify operational procedures. The data collected and analyzed
at any given time represents a snapshot of energy performance.

The following discussion shows how you can develop your facility’s baseline and use it as a tool to track your
KPI and compare it with your selected benchmarks and goals.

Baseline development

The following pages are tables sequenced according to the tasks you should perform in developing your
current energy use as a function of your production. The tables for Steps 2 through 4 are populated with
sample data to give you an idea of how this is done.

800.762.7077 | FOCUSONENERGY.COM | 116



APPENDICES

Appendix A

Step 1 Data collection template

The first table is a blank sheet help you plan your data-collection efforts. It identifies what data you need to
collect so you can organize next steps. You may want to add lines for additional equipment.

Data collection template

ESTIMATED
HP OF KWOF  #UNITS IN HRS/YR IN ENERGY

# UNITS UNIT UNIT OPERATION  OPERATION  USE (KWH/YR) % OF TOTAL

Raw Wastewater Pumps

Fine Screens

Fine Screen Conveyor

Grit Removal

Grit Pumps

Primary Settling Basins

Primary Sludge Pumps

Aeration Blowers — PD

Aeration Blowers — Centrifugal

Secondary Settling

Return Activated Sludge Pumps
Waste Activated Sludge Pumps
Disinfection System

Final Effluent Peak Pumps
Primary Sludge Thickening

Anaerobic Digester Circulation Pumps

Anaerobic Digester Mixing

Belt Press
Odor Control
Effluent Reuse Pumps

Sludge Transfer Pumps
WWTF Compressed Air System

Step 2 Gather unit ratings

Once your data-collection plan is ready, begin collecting the data. Record nameplate data for key equipment you
want to include. Under the horsepower or kW ratings, you should indicate the loadings if not fully loaded since
motors are often partially loaded and, in those cases, using the full rating would not reflect actual energy use.

You should also collect operations data, including hours of operation (per day, week or year). It may be
necessary to estimate the hours based on knowledge of equipment operation.

800.762.7077 | FOCUSONENERGY.COM | 117



APPENDICES

Appendix A

Step 4 Calculate energy use

The final two columns of the table allow you to calculate the estimated annual energy use for the equipment.
This value represents the baseline for a particular piece of equipment. After you've gathered all of the

equipment data, you can calculate the percent of the total energy load for each piece of equipment.

Complete energy use

ESTIMATED
HP OF KW OF  # UNITS IN HRS/YR IN ENERGY USE

# UNITS UNIT UNIT OPERATION OPERATION (KWH/YR) % OF TOTAL

Raw Wastewater Pumps 3 200 149.2 1.5 8,760 1,960,488 | 15.10%
Fine Screens 3 1.5 1.1 2 2,190 4,818 0.04%
Fine Screen Conveyor 1 1.5 1.1 1 2,190 2,409 0.02%
Grit Removal 2 2 1.5 2 8,760 26,280 0.20%
Grit Pumps 2 10 7.5 2 2,190 32,850 0.25%
Primary Settling Basins 4 2 1.5 4 8,760 52,560 0.40%
Primary Sludge Pumps 2 20 14.9 4 2,190 130,524 1.00%
Aeration Blowers — PD 4 250 186.5 1 8,760 1,633,740 | 12.58%
Aeration Blowers — Centrifugal 4 300 223.8 3 8,760 5,881,464 45.29%
Secondary Settling 4 2 1.5 4 8,760 52,560 0.40%
Return Activated Sludge Pumps 4 50 37.3 4 8,760 1,306,992 | 10.06%
Waste Activated Sludge Pumps 3 10 7.5 2 2,190 32,850 0.25%
Disinfection System 1 130 1 4,380 569,400 4.38%
Final Effluent Peak Pumps 4 100 74.6 1 350 26,110 0.20%
Primary Sludge Thickening 4 10 7.5 4 350 10,500 0.08%
Anaerobic Digester Circulation Pumps 4 15 11.2 4 8,760 392,448 3.02%
Anaerobic Digester Mixing 6 10 7.5 4 8,760 262,800 2.02%
Belt Press 1 0 7.5 1 2,920 21,900 0.17%
Odor Control 1 50 37.3 1 8,760 326,748 2.52%
Effluent Reuse Pumps 1 10 7.5 1 4,380 32,850 0.25%
Sludge Transfer Pumps 2 20 14.9 1 2,080 30,992 0.24%
WWTF Compressed Air System 2 30 22.4 1 8,760 196,224 1.51%
TOTAL = 12,987,507 kWh/yr

ENTIRE FACILITY ENERGY @10 MGD = 3,650 MG/yr

BASELINE = 3,558 kWh/MG

* The 1.5 represents one pump operating continuously (8,760 hrs/yr) and a second pump operating during higher influent flow (daily diurnal flows and

wet-weather conditions) for 4,380 hrs/yr or 0.5 equivalence.

800.762.7077 | FOCUSONENERGY.COM | 118



APPENDICES

At the bottom of the table is the total facility energy use. Coupled with your facility’s production data, you
can calculate your baseline. When you compare it with your annual utility bill, it will likely be less, due to
unaccounted energy use such as computers, lighting and HVAC. Nonetheless, the estimated baseline gives
you a solid indication of your process energy use.

You will now have the energy use (kWh) and percent of total facility energy use each component consumes.
You can compare these values to general industry values to identify if any piece of equipment or process
is using more energy than it should. You can then initiate action including a wire-to-water or wire-to-product
analysis, to assess each piece of equipment or aggregate energy use to determine if opportunities exist.

Setting a Key Performance Indicator (KPI) goal

Whether you want to call it a benchmark or goal, your KPI goal is a target with a time limit. For example, a
facility may want to save 5% of their annual energy consumption within one year. Another example may be
to align your facility's operations with the appropriate industry benchmark within two years. The industry
benchmarks in Section 1 are a good way to compare your facility’s performance.

Once you've set your KPI goal, you can to measure the impacts of your capital and operational improvements,
which enables you to translate these values into cost savings for your facility.

800.762.7077 | FOCUSONENERGY.COM | 119



APPENDICES

Appendix B

Understanding your electric bill
Get to know your bill

Included are two sample electric bills showing the information typically provided to help you better understand
common terms and definitions.

Suggestions for managers and operators

W N

Get a copy of your monthly bill and review it to understand the information it provides.
Contact and get to know the energy provider account representative for your facility.
Determine what rate schedule your energy provider has applied to your facility.

Meet with your account representative to assess if this rate schedule is the most appropriate one for
your facility. Ask if they can provide online real-time monitoring of your energy use. Request a graph of
your 15-minute demand values so you can see when peak demands occur.

Develop a delivery and review procedure where the facility is provided a copy of the bill and staff review
it monthly.

Plot energy bill data graphically to help visualize trends in your facility’s energy use.

Develop an energy monitoring program to track energy consumed by major process equipment. See this
Energy Guidebook’s Best Practices for information about energy use tracking and peak management.

Put power into the hands of operators and managers

By encouraging and, if feasible, requiring facility managers and operators to review and understand their
electric bills, management of a water and wastewater utility can empower those who may have the best
understanding of how to reduce energy and demand charges. Many low- and no-cost operational changes can
be easily implemented to reduce electric costs.

Understanding what affects your bill is the first step in managing and reducing your energy costs. The following
list provides definitions of the terms typically found on a bill.

800.762.7077 | FOCUSONENERGY.COM | 120



APPENDICES

Electric bill definitions

Total energy

On-peak energy

Adjusted on-peak demand
Billable demand

Billable on-peak demand

Cooling degree days

Customer charge

Customer demand
Demand actual

Energy-charge credit kwh

Heating degree days

all energy (kWh) used in billing period.

all energy (kWh) used during peak hours (generally M-F 09:00 to 21:00%)
on-peak kW demand adjusted for power factor

highest kW demand during the last 12 months, also called customer demand
same as adjusted on-peak demand

how much higher than average the daily temperature is compared with a base of 65 degrees
Fahrenheit. Subtract 65 degrees from the average daily temperature. The higher the cooling
degree days, the more your air conditioning system needs to run.

monthly flat fee for administration, meter reading, billing, etc. Amount varies based on rate
class (size and sophistication of service)

highest kW demand during last 12 months
highest kW demand during peak hours
all kWh in excess of 400 hours X on-peak billing demand* * * *

how much lower than average the daily temperature is compared with a base of 65 degrees
Fahrenheit. The average daily temperature is subtracted from 65 degrees. The higher the

Heating Degree days, the more your heating system needs to run.

Low-income assistance a Wisconsin state-mandated fixed feet